

Prior Authorization DRUG Guidelines

OCTREOTIDE ACETATE

Effective Date: 1/28/14

Date Developed: 1/28/14 by Catherine Sanders, MD

Last Approval Date: 1/26/16, 1/24/17, 1/23/18, 1/22/19

(Archived 1/22/19)

Octreotide Acetate mimics natural somatostatin by inhibiting serotonin release, and the secretion of gastrin, VIP, insulin, glucagon, secretin, motilin, and pancreatic polypeptide. Decreases growth hormone and IGF-1 in acromegaly. Octreotide provides more potent inhibition of growth hormone, glucagon, and insulin as compared to endogenous somatostatin. Also suppresses LH response to GnRH, secretion of thyroid-stimulating hormone and decreases splanchnic blood flow.

Pre-Authorization Criteria:

Octreotide is covered for the use of:

- 1) Controlling symptoms of diarrhea and flushing in patients with metastatic carcinoid tumors
- 2) Treatment of watery diarrhea associated with vasoactive intestinal peptide-secreting tumors (VIPomas)
- 3) Treatment of acromegaly

Octreotide is not covered for the treatment of AIDS-associated diarrhea (including *Cryptosporidiosis*), chemotherapy-induced diarrhea, graft-versus-host disease (GVHD) associated diarrhea, postgastrectomy dumping syndrome; control of bleeding of esophageal varices; second-line treatment for thymic malignancies; Cushing's syndrome (ectopic); insulinomas; small bowel fistulas; islet cell tumors; Zollinger-Ellison syndrome; congenital hyperinsulinism; hypothalamic obesity; treatment of hypoglycemia secondary to sulfonylurea poisoning; treatment of malignant bowel obstruction as these are all unlabeled uses. (See VCHCP policy on coverage of prescription medication for off-label use.)

Dosing: Adult:

Acromegaly:

SubQ, I.V.: Initial: 50 mcg 3 times/day; titrate to achieve growth hormone levels <5 ng/mL or IGF-I (somatomedin C) levels <1.9 units/mL in males and <2.2 units/mL in females. Usual effective dose 100-200 mcg 3 times/day; range 300-1500 mcg/day. Note: Should be withdrawn yearly for a 4-week interval (8 weeks for depot injection) in patients who have received irradiation. Resume if levels increase and signs/symptoms recur.

I.M. depot injection: Patients must be stabilized on subcutaneous octreotide for at least 2 weeks before switching to the long-acting depot. Upon switch: 20 mg I.M. intragluteally every 4 weeks for 3 months, then the dose may be modified based upon response.

Dosage adjustment for acromegaly: After 3 months of depot injections, the dosage may be continued or modified as follows:

GH $\leq$ 1 ng/mL, IGF-1 normal, and symptoms controlled: Reduce octreotide depot to 10 mg I.M. every 4 weeks

GH $\leq$ 2.5 ng/mL, IGF-1 normal, and symptoms controlled: Maintain octreotide depot at 20 mg I.M. every 4 weeks

GH $>$ 2.5 ng/mL, IGF-1 elevated, and/or symptoms uncontrolled: Increase octreotide depot to 30 mg I.M. every 4 weeks

Note: Patients not adequately controlled at a dose of 30 mg may increase dose to 40 mg every 4 weeks. Dosages $>$ 40 mg are not recommended.

Carcinoid tumors:

Manufacturer labeling:

SubQ, I.V.: Initial 2 weeks: 100-600 mcg/day in 2-4 divided doses; usual range: 50-750 mcg/day (some patients may require up to 1500 mcg/day)

I.M. depot injection: Patients must be stabilized on subcutaneous octreotide for at least 2 weeks before switching to the long-acting depot. Upon switch: 20 mg I.M. intragluteally every 4 weeks for 2 months, then the dose may be modified based upon response.

NCCN guidelines (Neuroendocrine Tumor v.1.2011):

SubQ: 150-250 mcg 3 times/day; dose and frequency may be increased if needed for symptom control

I.M. depot injection: 20-30 mg every 4 weeks; dose and frequency may be increased if needed for symptom control; SubQ octreotide may be used for breakthrough symptoms

Note: Patients should continue to receive their SubQ injections for the first 2 weeks at the same dose in order to maintain therapeutic levels (some patients may require 3-4 weeks of continued SubQ injections). Patients who experience periodic exacerbations of symptoms may require temporary SubQ injections in addition to depot injections (at their previous SubQ dosing regimen) until symptoms have resolved.

Dosage adjustment for carcinoid tumors: After 2 months of depot injections, the dosage may be continued or modified as follows:

Increase to 30 mg I.M. every 4 weeks if symptoms are inadequately controlled

Decrease to 10 mg I.M. every 4 weeks, for a trial period, if initially responsive to 20 mg dose

Dosage $>$ 30 mg is not recommended

VIPomas:

Manufacturer labeling:

SubQ, I.V.: Initial 2 weeks: 200-300 mcg/day in 2-4 divided doses; titrate dose based on response/tolerance. Range: 150-750 mcg/day (doses $>$ 450 mcg/day are rarely required)

I.M. depot injection: Patients must be stabilized on subcutaneous octreotide for at least 2 weeks before switching to the long-acting depot. Upon switch: 20 mg I.M. intragluteally every 4 weeks for 2 months, then the dose may be modified based upon response.

NCCN guidelines (Neuroendocrine Tumor, v.1.2011):

SubQ: 150-250 mcg 3 times/day; dose and frequency may be increased if needed for symptom control

I.M. depot injection: 20-30 mg every 4 weeks dose and frequency may be increased if needed for symptom control; SubQ octreotide may be used for breakthrough symptoms

Note: Patients receiving depot injection should continue to receive their SubQ injections for the first 2 weeks at the same dose in order to maintain therapeutic levels (some patients may require 3-4 weeks of continued SubQ injections). Patients who experience periodic exacerbations of symptoms may require temporary SubQ injections in addition to depot injections (at their previous SubQ dosing regimen) until symptoms have resolved.

Dosage adjustment for VIPomas: After 2 months of depot injections, the dosage may be continued or modified as follows:

Increase to 30 mg I.M. every 4 weeks if symptoms are inadequately controlled

Decrease to 10 mg I.M. every 4 weeks, for a trial period, if initially responsive to 20 mg dose

Dosage >30 mg is not recommended

Diarrhea (unlabeled use): I.V.: Initial: 50-100 mcg every 8 hours; increase by 100 mcg/dose at 48-hour intervals; maximum dose: 500 mcg every 8 hours

Diarrhea associated with chemotherapy (unlabeled use):

Low grade or uncomplicated: SubQ: 100-150 mcg every 8 hours (Benson, 2004; Kornblau, 2000)

Severe: Initial: SubQ: 100-150 mcg every 8 hours; may increase to 500-1500 mcg I.V. or SubQ every 8 hours (Kornblau, 2000)

Complicated: I.V., SubQ: Initial: 100-150 mcg 3 times/day or I.V. Infusion: 25-50 mcg/hour; may escalate to 500 mcg 3 times/day until controlled (Benson, 2004)

Diarrhea associated with GVHD (unlabeled use): I.V.: 500 mcg every 8 hours; discontinue within 24 hours of resolution; Maximum duration of therapy if diarrhea is not resolved: 7 days (Kornblau, 2000)

Esophageal varices bleeding (unlabeled use): I.V. bolus: 25-100 mcg (usual bolus dose: 50 mcg) followed by continuous I.V. infusion of 25-50 mcg/hour for 2-5 days; may repeat bolus in first hour if hemorrhage not controlled (Corley, 2001; Erstad, 2001; Garcia-Tsao, 2010)

Hypoglycemia in sulfonylurea poisoning (unlabeled use): SubQ is the preferred route of administration; repeat dosing, dose escalation, or initiation of a continuous infusion may be required in patients who experience recurrent hypoglycemia. Duration of treatment may exceed 24 hours. Optimal care decisions should be made based upon patient-specific details:

SubQ: 50-100 mcg; repeat in 6-12 hours as needed based upon blood glucose concentrations (Baatvedt, 1997; Carr, 2002; Gaudins, 1997; Hung, 1997)

I.V.: Doses up to 100-125 mcg/hour have been used successfully (McLaughlin, 2000)

Islet cell tumors (unlabeled use): SubQ: 150-250 mcg 3 times/day or I.M. (depot): 20-30 mg every 4 weeks dose and frequency may be increased if needed for symptom control; SubQ octreotide may be used for breakthrough symptoms (NCCN Neuroendocrine Tumor guidelines v.1.2011)

Malignant bowel obstruction (unlabeled use):

SubQ: 100-300 mcg 2-3 times/day (Mercadante, 2007; NCCN Palliative Care guidelines v.2.2011)

Continuous SubQ/I.V. infusion: 10-40 mcg/hour (NCCN Palliative Care guidelines v.2.2011)

Dosing: Pediatric:

Infants and Children:

Secretory diarrhea (unlabeled use): I.V., SubQ: Doses of 1-10 mcg/kg every 12 hours have been used in children beginning at the low end of the range and increasing by 0.3 mcg/kg/dose at 3-day intervals. Suppression of growth hormone (animal data) is of concern when used as long-term therapy.

Congenital hyperinsulinism (unlabeled use): SubQ: Initial: 2-10 mcg/kg/day; up to 40 mcg/kg/day have been used (Stanley, 1997).

Hypoglycemia in sulfonylurea poisoning (unlabeled use): SubQ is the preferred route of administration; repeat dosing, dose escalation, or initiation of a continuous infusion may be required in patients who experience recurrent

hypoglycemia. Duration of treatment may exceed 24 hours. Optimal care decisions should be made based upon patient-specific details: SubQ: 1-1.5 mcg/kg; repeat in 6-12 hours as needed based upon blood glucose concentrations (Calello, 2005; Glatstein, 2009).

Dosing: Geriatric:

Refer to adult dosing. Elimination half-life is increased by 46% and clearance is decreased by 26%; dose adjustment may be required. Dosing should generally begin at the lower end of dosing range.

Dosing: Renal Impairment:

Nondialysis-dependent renal impairment: No dosage adjustment required

Dialysis-dependent renal impairment: Depot injection: Initial dose: 10 mg I.M. every 4 weeks; titrate based upon response (clearance is reduced by ~50%)

Dosing: Hepatic Impairment:

Patients with established cirrhosis of the liver: Depot injection: Initial dose: 10 mg I.M. every 4 weeks; titrate based upon response.

Dosage Forms: U.S.:

Excipient information presented when available (limited, particularly for generics); consult specific product labeling.

Kit, Intramuscular:

SandoSTATIN LAR Depot: 10 mg, 20 mg, 30 mg

Solution, Injection:

SandoSTATIN: 50 mcg/mL (1 mL); 100 mcg/mL (1 mL)

SandoSTATIN: 200 mcg/mL (5 mL) [contains phenol]

SandoSTATIN: 500 mcg/mL (1 mL)

SandoSTATIN: 1000 mcg/mL (5 mL) [contains phenol]

Generic: 50 mcg/mL (1 mL); 100 mcg/mL (1 mL); 200 mcg/mL (5 mL); 1000 mcg/5 mL (5 mL); 500 mcg/mL (1 mL); 1000 mcg/mL (5 mL)

Solution, Injection [preservative free]:

Generic: 100 mcg/mL (1 mL); 500 mcg/mL (1 mL)

Generic Equivalent Available: U.S.-May be product dependent

Administration:

Regular injection formulation (do not use if solution contains particles or is discolored): Administer SubQ or I.V.; I.V. administration may be I.V. push (undiluted over 3 minutes), intermittent I.V. infusion (over 15-30 minutes), or continuous I.V. infusion (unlabeled route).

SubQ: Use the concentration with smallest volume to deliver dose to reduce injection site pain. Rotate injection site; may bring to room temperature prior to injection.

Depot formulation: Administer I.M. intragluteal (avoid deltoid administration); alternate gluteal injection sites to avoid irritation. Do not administer Sandostatin LAR® intravenously or subcutaneously; must be administered immediately after mixing.

Usual Infusion Concentrations: Adult

I.V. infusion: 500 mcg in 250 mL (concentration: 2 mcg/mL) of D₅W or NS

Compatibility:

Solution: Stable in D₅W, NS; incompatible with fat emulsion 10%; variable stability in TPN (The manufacturer states that octreotide solution is not compatible in TPN solutions due to the formation of a glycosyl octreotide conjugate which may have decreased activity; other sources assign limited compatibility.)

Y-site administration: Compatible: Levofloxacin. Incompatible: Micafungin. Variable (consult detailed reference): Pantoprazole, TPN.

Compatibility in syringe: Incompatible: Dimenhydrinate, pantoprazole.

Adverse Reactions:

>10%: sinus bradycardia, chest pain, fatigue, headache, malaise, fever, dizziness, pruritus, hyperglycemia, abdominal pain, loose stools, nausea, diarrhea, flatulence, cholelithiasis, biliary sludge, constipation, vomiting, biliary duct dilatation, injection site pain, back pain, arthropathy, myalgia, upper respiratory infection, dyspnea, antibodies to octreotide, flu symptoms.

Other Serious Less Common Reactions: ascending cholangitis, biliary obstruction, pancreatitis, arrhythmias, conduction disturbance, syncope, severe edema, CHF exacerbation, hypertension, anaphylaxis, goiter, hypothyroidism, vitamin B12 deficiency, zinc excess, thrombocytopenia.

References:

1. Barrons RW, "Octreotide in Hyperinsulinism," *Ann Pharmacother*, 1997, 31(2):239-41. [PubMed [9034427](#)]
2. Battershill PE, Clissold SP. Octreotide. A review of its pharmacodynamic and pharmacokinetic properties, and therapeutic potential in conditions associated with excessive peptide secretion. *Drugs*. 1989;38(5):658-702. [PubMed [2689136](#)]
3. Behrman RE, Kliegman RM, and Jenson HB, *Nelson's Textbook of Pediatrics*, 17th ed, Philadelphia, PA: WB Saunders Co, 2004.
4. Benson AB 3rd, Ajani JA, Catalano RB, et al, "Recommended Guidelines for the Treatment of Cancer Treatment-Induced Diarrhea," *J Clin Oncol*, 2004, 22(14):2918-26. [PubMed [15254061](#)]
5. Cohen V, Jellinek SP, Teperikidis L, et al, "Room-Temperature Storage of Medications Labeled for Refrigeration," *Am J Health-Syst Pharm*, 2007, 64(16):1711-15. [PubMed [17687059](#)]
6. Hejna M, Schmidinger M, and Raderer M, "The Clinical Role of Somatostatin Analogues as Antineoplastic Agents: Much Ado About Nothing?" *Ann Oncol*, 2002, 13(5):653-68. [PubMed [12075733](#)]
7. Jaros W, Biller J, Greer S, et al, "Successful Treatment of Idiopathic Secretory Diarrhea of Infancy With the Somatostatin Analogue SMS 201-995," *Gastroenterology*, 1988, 94(1):189-93. [PubMed [2891583](#)]
8. Katznelson L, Atkinson JL, Cook DM, et al. American Association of Clinical Endocrinologists medical guidelines for clinical practice for the diagnosis and treatment of acromegaly-2011 update. *Endocr Pract*. 2011;17 Suppl 4:1-44. [PubMed [21846616](#)]
9. Kornblau S, Benson AB, Catalano R, et al, "Management of Cancer Treatment-Related Diarrhea. Issues and Therapeutic Strategies," *J Pain Symptom Manage*, 2000, 19(2):118-29. [PubMed [10699539](#)]

10. Maffei P, Tamagno G, Nardelli GB, et al. Effects of octreotide exposure during pregnancy in acromegaly. *Clin Endocrinol (Oxf)*. 2010;72(5):668-677. [PubMed [19769624](#)]
11. Maroun JA, Anthony LB, Blais N, et al, 'Prevention and Management of Chemotherapy-Induced Diarrhea in Patients With Colorectal Cancer: A Consensus Statement by the Canadian Working Group on Chemotherapy-Induced Diarrhea," *Curr Oncol*, 2007, 14(1):13-20. [PubMed [10699539](#)]
12. Mercadante S, Casuccio A, and Mangione S, "Medical Treatment for Inoperable Malignant Bowel Obstruction: A Qualitative Systematic Review," *J Pain Symptom Manage*, 2007, 33(2):217-23. [PubMed [17280927](#)]
13. National Comprehensive Cancer Network® (NCCN), "Clinical Practice Guidelines in Oncology™: Neuroendocrine Tumors," Version 1.2011. Available at http://www.nccn.org/professionals/physician_gls/PDF/neuroendocrine.pdf
14. National Comprehensive Cancer Network® (NCCN), "Clinical Practice Guidelines in Oncology™: Palliative Care," Version 2.2011. Available at http://www.nccn.org/professionals/physician_gls/PDF/palliative.pdf
15. National Comprehensive Cancer Network® (NCCN), "Clinical Practice Guidelines in Oncology™: Thymic Malignancies," Version 2.2010. Available at http://www.nccn.org/professionals/physician_gls/PDF/thymic.pdf
16. Rinke A, Müller HH, Schade-Brittinger C, et al, "Placebo-Controlled, Double-Blind, Prospective, Randomized Study on the Effect of Octreotide LAR in the Control of Tumor Growth in Patients With Metastatic Neuroendocrine Midgut Tumors: A Report From the PROMID Study Group," *J Clin Oncol*, 2009, 27(28):4656-63. [PubMed [19704057](#)]
17. Stiles ML, Allen LV Jr, Resztak KE, et al, "Stability of Octreotide Acetate in Polypropylene Syringes," *Am J Hosp Pharm*, 1993, 50(11):2356-8. [PubMed [8266962](#)]
18. www.uptodate.com: Octreotide: Drug Information
19. www.epocrates.com: Octreotide Drug information

Revision History:

Date Reviewed/No Updates: 1/13/15 by C. Sanders, MD

Date Approved by P&T Committee: 1/27/15

Date Reviewed/No Updates: 1/26/16 by C. Sanders, MD; R. Sterling, MD

Date Approved by P&T Committee: 1/26/16

Date Reviewed/No Updates: 1/24/17 by C. Sanders, MD; R. Sterling, MD

Date Approved by P&T Committee: 1/24/17

Date Reviewed/No Updates: 1/23/18 by C. Sanders, MD; R. Sterling, MD

Date Approved by P&T Committee: 1/23/18

Date Reviewed/Archived: 1/22/19 by C. Sanders, MD; R. Sterling, MD

Date Approved by P&T Committee: 1/22/19

Revision Date	Content Revised (Yes/No)	Contributors	Review/Revision Notes
1/24/17	No	Catherine Sanders, MD; Robert Sterling, MD	Annual review
1/23/18	No	Catherine Sanders, MD; Robert Sterling, MD	Annual review
1/22/19	No	Catherine Sanders, MD; Robert Sterling, MD	Archived – check MCG